ASTM D4541 TESTING
FOR SUPERIOR PRODUCTS
INTERNATIONAL II INC.

ON RUST GRIP
VTEC #100-2311

TESTED: DECEMBER 30, 2005 -



VIEC Laboratories Inc.

January 3, 2006

Client: Superior Pruducts International II Inc.
10835 wW. 78" st
Shawnee, K& 66214

Attention: Mr. J.E. Pritchett
Scope: This report contains the reference to the test

method, material description, test results, and
post test observations/conclusions.

Test Method: This test was conducted in accordance with ASTM
D4541, *Standard Test Method for Pull-Cff
Strength of Coatings Using Portable Adhesion
Testers”

Digeclaimer: This is a factua. report of the results cbtained from the laboratory test of carpl
products. The results may e applied only to the products tested and should not be consiries a-
applicabnle to other similar products of the manufacturer. The report 1s not a recommendatlon ot
disapprobation by VTEC Laboratories, Inc. of the material tested. while this report may be Laoc
for nbtaining product accepctance, it may not be used in advertising.

Notice: VTEC Laboratories Inc. will not be liable for any loss or damage resulting from the use
of tne data 1n this report, in excess of the invoice. This report pertains to the sample Cested
sniv. Such report shall not be interpreted to be a warranty, either expressed or implied as +wo
the suaitability or fitness of said sample for such uses or apblications, as the party contracting
for the report may apply such sample.
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VTEC #100-2311 " SUPERIOR PRODUCTS INTERNATIONAL I} INC. ASTM D4541

Material:

1y Manufacturer: Supericr Products International IT In:.
2} Product Description: Rust Grip

3} Coating Thickness: 6 mils’

4) Color: Gray

5) Surface: Smooth

6) Substrate: Steel

7) Substrate Dimensions: 12" x 12" x 3/8”

8) Dolly Diameter: 20 mm

9) Test Apparatus: DeFelsko PosiTest Pull-0Off Adhesion Tester
10y Adhesive: Huntsman 2011 Araldite '

11} Temperature: 66eF

12) Humidity: ’ 46%

Test Results:

Dolly Failure Stress Scoring
# {psi) Yes/No
1 1264 Yes
2 1536 Yes
3 1554 Yes
4 13563 Yes
5 1466 Yes
6 1593 Yes
7 1462 Yes
8 1578 Yes
g 1490 Yes
10 1372 Yes
Average 1467

Neifl Schultz Amirudin Rahim
Executive Director. Technical Director






